G0579 Parts Breakdown

me_omv mm_

-23-

G0579 Pipe Threading Machine



G0579

REF PART# DESCRIPTION

1 P0579001 MACHINE BODY

2 P0579002 DRAIN PLUG DN15

3 PSS16M SET SCREW M8-1.25 X 10
4 P0579004 FRONT CARRIAGE SHAFT
5 P0579005 REAR CARRIAGE SHAFT
6 P0579006 CARRIAGE

7 PSS02M SET SCREW M6-1 X 6

8 P0579008 SHAFT BRACKET

9 PRP39M ROLL PIN 4 X 20

10 |PSB02M CAP SCREW M6-1 X 20

11 PSS03M SET SCREW M6-1 X 8

12 |P0579012 CLOSING PIECE

13  |P0579013 HELICAL SPRING

14 |P0579014 TURNBUCKLE

15 |P0579015 LOCKPIN

16 |P0579016 CARRIAGE HANDWHEEL
17 |PRPO8M ROLL PIN 6 X 30

18 |P0579018 HANDWHEEL SHAFT

19 |PKO7M KEY 6 X6 X 20

20 |P0579020 CUTTING FEED GEAR

21 |PRO8M EXT RETAINING RING 19MM
22 |P0579022 SUSPENSION SPRING
23 |P0579023 ADJUSTMENT KNOB

24 |PRP11M ROLL PIN 2.5 X 16

25 |P0579025 STOP BLOCK

26 |P0579026 TAPER BOX

27 |P0579027 TAPER SCALE PLATE

28 |P0579028 TAPER BLOCK

29 |PSO7M PHLP HD SCR M4-.7 X 8
30 |PWO5M FLAT WASHER 4MM

31 |PSO7M PHLP HD SCR M4-.7 X 8
32 |PSNO3M SQUARE NUT M8-1.25

33 |P0579033 HELICAL SPRING

34 |P0579034 VARIABLE PITCH SCREW
35 |PSS30M SET SCREW M10-1.5 X 10
36 |P0579036 HELICAL SPRING

37 |P0579037 STEEL PEARL 7MM

38 |P0579038 THROTTLE SHAFT

39 |P0579039 DRAIN PIPE

40 |PSS16M SET SCREW M8-1.25 X 10
4 PS09M PHLP HD SCR M5-.8 X 10
42 |PSNO1M SQUARE NUT M5-.8

43 |P0579043 HOSE CLAMP

44  |P0579044 FLUID HOSE BRACKET
45 |PSO3M PHLP HD SCR M6-1 X 8
46  |P0579046 REAMER BRACKET

47 |PSS30M SET SCREW M10-1.5 X 10
48 |P0579048 REAMER CARRIAGE

49 |P0579049 LARGE BRACKET PIN

50 |P0579050 SMALL BRACKET PIN
-24-

REF PART# DESCRIPTION

51 |P0579051 FIVE-EDGE REAMER

52 |P0579052 CUTTING HANDLE

53 |P0579053 CUTTING TOOL BRACKET
54 |P0579054 TORSION SPRING

55 |P0579055 BLADE BRACKET

56 |P0579056 BLADE WHEEL

57 |P0579057 ROLLER SHAFT

58 |P0579058 COTTER PIN 1.8 X 20

59 |P0579059 ROLLER SHAFT

60 |P0579060 ROLLER

61 |P0579058 COTTER PIN 1.8 X 20

62 |P0579062 CUTTING TOOL APRON
63 |P0579063 CUTTING TOOL APRON PIN
64 |PSS24M SET SCREW M5-.8 X 25
65 |PNO6M HEX NUT M5-.8

66 |P0579066 BLADE BRACKET PIN

67 |P0579067 DRIP TRAY

68 |P0579068 PLASTIC LINER W/FILTER
69 |PS38M PHLP HD SCR M4-.7 X 10
70 |P0579070 INTAKE SCREEN

71 |P0579071 INTAKE FLUID HOSE

72 |P0O579072 HOSE COUPLER

73 |P0579073 HOSE CLAMP

74 |PSO9M PHLP HD SCR M5-.8 X 10
75 |PSNO1M SQUARE NUT M5-.8

76 |PSB83M CAP SCREW M6-1 X 55
77 |P0579077 HAMMER CHUCK PLATE
78 |P0579078 HAMMER CHUCK BODY
79 |P0579079 HAMMER CHUCK PRONG
80 |PSB68M CAP SCREW M6-1 X 8

81 |P0579081 VORTEX SPRING

82 |P0579082 SHORE

83 |P0579083 HAMMER CHUCK JAW

84 |P0579084 SCREW PLATE

85 |P0579085 INDEX PIN 8 X 20

86 |PBO9M HEX BOLT M8-1.25 X 20
87 |P0579087 COG PLATE

88 |P0579088 SPINDLE SHAFT

89 |PRP39M ROLL PIN 4 X 20

90 |P0579090 FRONT SPINDLE BEARING
91 |P0579091 REAR SPINDLE BEARING
92 |PRP39M ROLL PIN 4 X 20

93 |PRP52M ROLL PIN 6 X 16

94 |P0579094 SUPPORT CHUCK PLATE
95 |P0579095 APERTUR DEMP SPRING 120
96 |P0579096 SUPPORT CHUCK JAW
97 |P0579097 SUPPORT CHUCK

98 |P0579098 OIL PORT PLASTIC CAP
99 |P0579099 BULKHEAD

100 |P0579100 MOTOR ACCESS COVER

G0579 Pipe Threading Machine




G0579

REF PART# DESCRIPTION

101 |PSO09M PHLP HD SCR M5-.8 X 10
102 |PSNO1M SQUARE NUT M5-.8

103 |PS45M PHLP HD SCR M5-.8 X 5
104 |PWRCRD110L|POWER CORD 110V W/PLUG
105 |P0579105 PROTECTIVE TUBE

106 |PSO07M PHLP HD SCR M4-.7 X 8
107 |P0579107 CORD CLAMP

108 |P0579108 GROUNDING SIGN

109 |PSO7M PHLP HD SCR M4-.7 X 8
110 |P0579110 SWITCH BOX

111 |P0579111 BUTTON SWITCH

112 |PS38M PHLP HD SCR M4-.7 X 10
113 |PS38M PHLP HD SCR M4-.7 X 10
114 |P0579114 VENT

115 |P0579115 MOTOR CORD

116 |P0579116 COVER CASING

117 |P0579117 MOTOR
117-1|P0579117-1 MOTOR FAN COVER
117-2|P0579117-2 |MOTOR FAN
117-3|P0579117-3  |CAPACITOR COVER
117-4|P0579117-4  |CAPACITOR

118 |PK30M KEY 4 X4X25

119 |P0579119 MOTOR GEAR

120 |P0579120 OIL RING 35 X 56 X 12
121 |P0579121 GEARBOX

122 |PSB114M CAP SCREW M6-1 X 22
123 |P0579123 HIGH SPEED SHAFT
124 |PK10M KEY 5 X 12

125 |PK10M KEY 5 X 12

126 |P0579126 HIGH SPEED GEAR

127 |P6102 BALL BEARING 6102
128 |P6102 BALL BEARING 6102
129 |P0579129 GEAR FRONT COVER
130 |PSB15M CAP SCREW M5-.8 X 20
131 |P0579131 BEARING CAP

132 |PSO5M PHLP HD SCR M5-.8 X 8
133 |P0579133 BEARING CAP

134 |P0579134 SLIDING BEARING

135 |P0579135 OILRING 8 X22 X 8

136 |PS09M PHLP HD SCR M5-.8 X 10
137 |P0579137 INTAKE FLUID HOSE
138 |P0579138 SPRING

139 |PSNO1M SQUARE NUT M5-.8

140 |P0579140 HOSE CLAMP

141 |P0O579141 FLUID PORT

142 |P0579142 PUMP

143 |P0579143 INTERNAL ROTOR

144 |P0579144 EXTERNAL ROTOR

145 |P0579145 O-RING 38X2.4

146 |PLWO1M LOCK WASHER 5MM

REF PART# DESCRIPTION

147 |PB95M HEX BOLT M5-.8 X 16

148 |P0579148 PUMP COVER

149 |PSB15M CAP SCREW M5-.8 X 20
150 |PLWO1M LOCK WASHER 5MM

151 |PSNO1M SQUARE NUT M5-.8

152 |P0579152 HOSE CLAMP

153 |P0579153 OUTPUT HOSE

154 |PS09M PHLP HD SCR M5-.8 X 10
155 |P0579155 BEARING CAP

156 |P6202 BALL BEARING 6202

157 |P0579157 EXPORT SHAFT GEAR
158 |P0579158 LOW SPEED GEAR SHAFT
159 |P0579159 LOW SPEED GEAR

160 |PSB14M CAP SCREW M8-1.25 X 20
161 |PLW04M LOCK WASHER 8MM

162 |P6204 BALL BEARING 6204

163 |P0579163 BEARING CAP

164 |PS08M PHLP HD SCR M5-.8 X 12
165 |PK10M KEY 5 X5X 12

166 |P6102 BALL BEARING 6102

167 |P6102 BALL BEARING 6102

168 |P0579168 EXPORT GEAR SHAFT
169 |P0579169 FRONT PLATE

170 |P0579170 THREADING TOOL ROLLER
171 |PRP46M ROLL PIN 6 X 28

172 |P0579172 DIE SET 1/2”-3/4” 14 TPI
172A|P0579172A  |DIE SET 1”-2” 11-1/2 TPI
173 |P0579173 SLIDE PLATE

174 |PNO02M HEX NUT M10-1.5

175 |P0579175 FULCRUM

176 |P0579176 LOCK SHAFT

177 |P0579177 LOCK BAR

178 |P0579178 LOCK HANDLE

179 |P0579179 DRAIN PIPE 6 X 29

180 |P0579180 INT COMPRESSION RING
181 |P0579181 PEARL KNOCKER

182 |PSS64M SET SCREW M6-1 X 15
183 |P0579183 LARGE FACE PLATE

184 |PSB29M CAP SCREW M6-1 X 40
185 |PSS20M SET SCREW M8-1.25 X 8
186 |P0579186 FULCRUM

187 |PSS20M SET SCREW M8-1.25 X 8
188 |P0579188 REAR PLATE

189 |P0579189 THREADING TOOL SCALE
190 |[PSO7M PHLP HD SCR M4-.7 X 8
191 |P0579191 MACHINE ID LABEL

192 |P0579192 READ MANUAL LABEL HORZ
193 |PLABEL-11 SAFETY GLASSES LABEL
194 |PLABEL-14 ELECTRICITY LABEL

G0579 Pipe Threading Machine

-25-





